
 

 

 

 

Appendix M33 

 

Water Quality Analysis for Water Supply System 
 



 

Contents for Appendix M33 
 

 M33.1 General ···························································································M33-1 

 M33.2 Evaluation of Water Quality for Water Supply································M33-3 

 M33.3 Results of Water Quality Analysis ··················································M33-9 
 

 



M33 - 1 

Appendix M33.1 General 
 
Water quality analysis was undertaken to confirm the safety of the water supply.  Salaulim 
Dam and 15 other wells were investigated as part of this study. 
 
There are many iron and manganese mines throughout Goa.  Spoil from these mining 
[...]
・ No.1 pump and motor should be replaced because of deteriorated and corrosive condition
・ Piping in the dry well should also be replaced
・ Electrical panel looks good condition

2. Pumping Station - 2
2.1 List of Existing Equipment
(Table A-2)
Location Bhandari Hospital, Mala
Number of Pump Units 2 units
Dimension of No.1 Pump 100 mm diameter × 30.0 l/sec × 14.0 kw × 30.0m(head) 
Dimension of No.2 Pump 80 mm diameter × 41.0 m3/hour × 1.5 kw × 4.8 m(head) 
Total Discharging Flow Q= 0.0414 m3/sec

Diameter of the Pumping Main Pipe : 150 mm

2.2 Comments about the Operational Conditions by the PWD Staff
・ Working satisfactorily

2.3 Comments about the Operational Conditions by the Study Team
・ No.3 pump and motor has already removed
・ No.2 pump and motor should be replaced because of deteriorated
・ Electrical panel looks good condition

No.3
1994 1994 1994

The following Table A-1 to A-8 are shown based on the equipment list made by PWD, the result of
interview with PWD Division Ⅲand the detail survey conducted by the Study Team.

No.1 No.2

KirloskarKirloskar
Kirloskar

Kirloskar
Kirloskar

Kirloskar
Kirloskar

KSB
KirloskarCompany Name Pump

Motor

Detailed Information of Pumping Stations, Panaji City

3 units

Year of Manufacture

Kirloskar

No.1
5 yearsYear of Manufacture No.2

>15 years

Company Name Pump
Motor

 



M35 - 23 

3. Pumping Station - 3
3.1 List of Existing Equipment
(Table A-3)
Location Hotel Avanti
Number of Pump Units 3 units
Dimension of No.1 Pump 150 mm diameter × 60.0 l/sec × 10.0 HP × 6.0 m(head) 
Dimension of No.2 Pump 100 mm diameter × 1,300 l/min × 5.5 kw × 25.0 m(head) 
Dimension of No.3 Pump 100 mm diameter × 2,770 l/min × 5.5 kw × 20.0 m(head) 
Total Discharging Flow Q= 0.1278 m3/sec

Diameter of the Pumping Main Pipe : 200 mm

3.2 Comments about the Operational Conditions by the PWD Staff
・ Two old pumps needs replacement

3.3 Comments about the Operational Conditions by the Study Team
・ No.2 and No.3 pumps and motors should be replaced because of deteriorated
・ Piping in the dry well should also be replaced
・ Electrical panel looks good condition

4. Pumping Station - 5
4.1 List of Existing Equipment
(Table A-4)
Location Don Bosco
Number of Pump Units 5 units
Dimension of No.1 Pump 150 mm diameter ×  -  m3/hour × 30.0 HP ×  -   m(head)
Dimension of No.2 Pump 150 mm diameter × 127.0 l/sec × 21.5 kw × 10.0 m(head)
Dimension of No.3 Pump 200 mm diameter × 7,650 l/min × 20.0 HP × 10.0 m(head)
Dimension of No.4 Pump 200 mm diameter × 7,650 l/min × 20.0 HP × 10.0 m(head)
Dimension of No.5 Pump 200 mm diameter × 7,650 l/min × 20.0 HP × 10.0 m(head)
Total Discharging Flow Q= 0.5095 m3/sec + No.1 Pump

Diameter of the Pumping Main Pipe : 400 mm

4.2 Comments about the Operational Conditions by the PWD Staff
・ Working satisfactorily

4.3 Comments about the Operational Conditions by the Study Team
・ No.4 and No.5 pumps and motors should be replaced because of deteriorated
・ Piping and valves in the dry well should also be replaced
・ No.1 to No.3 pumps and motors are good conditions
・ Electrical panel looks good condition
・ Gate and screen will be settled by PWD in this year

Year of Manufacture

Company Name Pump
Motor

Year of Manufacture

Motor

No.5
- -

Jyoti
Kirloskar

No.1
2years (pump), 5 (motor)

Kirloskar
Kirloskar

Company Name Pump

No.3
>15 years

Jyoti
Kirloskar

No.2
>15 years

No.1 No.2 No.3 No.4
1992 10 years 30 years
Jyoti

Kirloskar
Kirloskar
Kirloskar

Jyoti
-

- -
--

 



M35 - 24 

5. Pumping Station - 9
5.1 List of Existing Equipment
(Table A-5)
Location Dempo Collage (HRK house)
Number of Pump Units 3 units
Dimension of No.1 Pump 100 mm diameter × 65.0 l/sec × 15.0 kw × 17.0 m(head)
Dimension of No.2 Pump 100 mm diameter × 65.0 l/sec × 15.0 kw × 17.0 m(head)
Dimension of No.3 Pump 100 mm diameter × 80.5 l/sec × 6.8 kw × 21.5 m(head)
Total Discharging Flow Q= 0.2105 m3/sec

Diameter of the Pumping Main Pipe : 150 mm

5.2 Comments about the Operational Conditions by the PWD Staff
・ Working satisfactorily

5.3 Comments about the Operational Conditions by the Study Team
・ All pumps, motors, piping and panel are good working

6. Pumping Station - 10
6.1 List of Existing Equipment
(Table A-6)
Location Bhatulem
Number of Pump Units 2 units
Dimension of No.1 Pump 100 mm diameter × 34.72 l/sec × 10.0 HP × 10.0 m(head) 
Dimension of No.2 Pump 100 mm diameter × 30.00 l/sec × 15.0HP × 30.0 m(head) 
Total Discharging Flow Q= 0.0647 m3/sec

Diameter of the Pumping Main Pipe : 150 mm

6.2 Comments about the Operational Conditions by the PWD Staff
・ Need replacement.

6.3 Comments about the Operational Conditions by the Study Team
・ All pumps, motors, piping and panel are good working

No.1

Kirloskar

>10 years>15 years
No.2

Year of Manufacture No.1 No.2
>15 years >15 years

Year of Manufacture

Kirloskar

Company Name Pump Kirloskar
Motor

Kirloskar

No.3
2years (pump), >15 (motor)

Kirloskar

Motor
Kirloskar

CromptionCompany Name Pump

Kirloskar Kirloskar Kirloskar

 



M35 - 25 

7. Pumping Station - 11
7.1 List of Existing Equipment
(Table A-7)
Location Miramar, Campal (Lakeview colony)
Number of Pump Units 3 units
Dimension of No.1 Pump 100 mm diameter × 90.0 m3/hour × 8.7 kw × 20.0 m(head)
Dimension of No.2 Pump 100 mm diameter × 90.0 m3/hour × 8.7 kw × 20.0 m(head)
Dimension of No.3 Pump 80 mm diameter × 50.0 l/sec × 4.74 kw × 20.0 m(head)
Total Discharging Flow Q= 0.1000 m3/sec

Diameter of the Pumping Main Pipe : 200 mm

7.2 Comments about the Operational Conditions by the PWD Staff
・ Working satisfactorily.

7.3 Comments about the Operational Conditions by the Study Team
・ No.3 pump and motor should be replaced because of deteriorated
・ Electrical panel looks good condition

8. Pumping Station - 12
8.1 List of Existing Equipment
(Table A-8)
Location Kamrabhat
Number of Pump Units 2 units (Submersible Pump)
Dimension of No.1 Pump 100 mm diameter × 42.0 m3/hour × 3.7 kw × 10.0 m(head)
Dimension of No.2 Pump 100 mm diameter × 42.0 m3/hour × 3.7 kw × 10.0 m(head)
Total Discharging Flow Q= 0.0233 m3/sec

Diameter of the Pumping Main Pipe : 150 mm

8.2 Comments about the Operational Conditions by the PWD Staff
・ Only one pump is working, other pump is out of order.

8.3 Comments about the Operational Conditions by the Study Team
・ All pumps, motors, piping and panel are good working

Year of Manufacture

Year of Manufacture No.1 No.2 No.3
- -

1988 1988

Kirloskar

No.1 No.2

-

KirloskarCompany Name Pump Kirloskar Kirloskar
Motor Kirloskar Kirloskar

Company Name Pump KSB KSB
Motor KSB KSB

 



M35 - 26 

The following information are described based on the list of the data of PWD Division Ⅲ in Panaji
Summary of the Operation and Maintenance Conditions for P/S in Panaji

14

P/S-11 25,000 5 -

Total 55,946 19

(Rs / month)

2,686P/S-1

Pumping Station Electrical Charge
(Rs / month)Operator Helper

Staff Numbers Salaries for Staff

P/S-2 2,541 3 3

P/S-3 4,491 4 3

P/S-5 10,683 2 3

-

33,900

166,000

8,800P/S-9

P/S-12 2,222 -

P/S-10 4,565 1

3,758 -

266,310

11,000

8,800

4 - -

21,310

16,500

-

5



M35 - 27 

M35.7 Capacity Calculation of STP (Sequencing Batch Reactor), Panaji City 

1 BASIC　CONDITIONS
1-1 Basic　Items
(1) Name ： Panaji Tonca Sewage Treatment Plant

(2) Land Area ： Approximately 30,000 m2

(3) Elevation ： 3.00 m

(4) Inlet Pipe Level ： -1.00 m

(5) Pipe Diameter ： Concrete Pipe 600 mm

(6) Land Use ： Exclusively for Sewage Treatment Plant

(7) Collection System ： Combined System   ・　　Separate System

(8) Treatment Method ：

Sewage Treatment ； Pre-treatment + SBR Tank + Disinfection Tank

Sludge Treatment ； Sludge Dewatering (Drying Bed as a stand-by
facility)

(9) Effluent Point ： Mandovi river

(10) Effluent Point Water Level         ： High Level = +2.50m, Low Level = 0.00m

(11) Target　Year ： 2005 Year

1-2 Design　Population　and Area

Design Population ： 96,112 Persons Present  ： 60,000 Persons 

Design Area ： 765.0 ha

1-3 Design Sewage Flow

m3/day m3/hr m3/min m3/sec
12,500 520.8 8.68 0.145
17,857 744.0 12.40 0.207 DA : DM = 0.7 : 1.0
28,125 1,171.9 19.53 0.326 DA : HM = 1.0 : 2.25

1-4 Design Sewage Quality
Influent Removal Rate Effluent
(mg/L) (%) (mg/L)

BOD 200 85 30
SS 200 75 50

Effluent Quality Regulation = 30 mg/l
Effluent Quality Regulation = 100 mg/l

Remarks

CAPACITY CALCULATION OF SEWAGE TREATMENT FACILITIES

Item

Hourly Maximum (HM)

＜Sequencing Batch Reactor (SBR) Method in Panaji Municipality＞

Daily Average (DA)
Item Remarks

Daily Maximum (DM)



M35 - 28 

1-5 Flow Chart (SBR Method)

Carry out

Sludge Dewatering

Inlet

Sequencing Batch Reactor
(SBR) Tank

Screen, Grit Removal, DFA,
Distribution Tank

          Effluent to Mandovi River

Disinfection Tank

Screen

Wet Well with Lifting
Pump Equipment

Sludge Storage Tank

Sludge Drying Bed

 



M35 - 29 

1-6 Design Criteria for SBR Method

Unit
1-6-1 Grit Chamber

(1) Water Surface Load m3/m2/day
(2) Average Velocity m/sec

1-6-2 Wet Well with Pump Facilities

(1) Pump Inlet Flow Velocity m/sec
(2) Retention Time in Wet Well min

1-6-3 SBR Tank (C-Tech Basin)

(1) BOD-SS Load kgBOD/kgSS・day
(2) MLSS Concentration mg/L
(3) Cycle cycle/day
(4) Hydraulic Retention Time hour
(5) Water Depth m
(6) Pull-out Ratio -

1-6-4 Disinfection Tank

(1) Retention Time min.
(2) Dosage Ratio mg/L

1-6-5 Sludge Storage Tank

(1) Retention Time hr

1-6-6 Sludge Dewatering

(1) Operation Time hr/day
(2) Raw Sludge Moisture Ratio %
(3) Sludge Recovery Ratio %

1-6-7 Sludge Drying Bed

(1) Retention Time day
(2) Depth of Sludge Bed m
(3) Required Area m2/capita

*1: Design Criteria in Japanese standard and "Wastewater Engineering" by Metcalf & Eddy
*2: Design Criteria in India named "Manual on Sewerage and Sewage Treatment"

1,750

3.0
15.0

4.0

-

-

-

-

-

-

Adoption

1.5 - 3.0

2,160
0.3

0.2 - 0.4

1/4

10.0

0.10 - 0.25

10 - 15

0.10 - 0.25

< 2 weeks
max 0.30 0.30

-

Items Figure  *1

1,800
0.3

8.0

99.0

1/4 - 1/2

12 - 24
8

4 - 6

8.0

> 5.0- 5.0

12.0

2 - 8
15.0

0.20 - 0.30

Dewatered Sludge Moisture
Ratio % 78.0 - 80.0

-

0.2 - 0.4

0.15 - 0.30

-

1,500 - 2,000
3 - 4

-

-

-

Figure  *2

1.5 - 3.0

2,160

-

-

78.0(4)

90 - 95

-
99.0

60.0

90.0
-

 



M35 - 30 

1-7 Summary of the New STP in Panaji (Tonca STP)

1 General Condition
Name of STP Panaji Sewage Treatment Plant
Location Tonca Caranzalem (by the side of existing STP) - Panaji
Commissioning Year April , 2005
Capacity 12,500m3/day

2 Technical Details
2.1 Intake Facility

Inlet Pipe Diameter 600mm (RC Pipe)
Size of Chamber 15.00m diameter

2.2 Raw Sewage Pump Facility
Pump Sum 15.00m diameter × 4.50m
Pump Type Non clog pumps horizontal model
Pump Power and Head 44kw × 15m × 2units

110kw × 15m × 2units
2.3 Screening and Grit Chamber

Screen Type Manual bar screen (3.00m × 0.76m × 0.65m)
Mechanical bar screen (3.00m × 0.90m × 0.65m)

Size of Grit Chamber 4.80m × 4.80m × 0.80m
2.4 SBR Tank (C-Tech Basins)

Size 40.00m × 22.00m × 4.00m × 2basins
2.5 Chlorination System

Type Gas Chlorine
2.6 Sludge Dewatering

Capacity 20.0 m3/hr×2 units (including 1 stand-by)
Source: Sector Status Study Water & Sanitation Goa, Draft Final Report (Appendix), August 2004, P.117

Item Dimension

 



M35 - 31 

1-
8

SB
R

 T
an

k 
C

yc
le

 T
im

e 
Sc

he
du

le
 p

er
 D

ay

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
O

.1
N

O
.2

N
ot

e:
B

re
ak

do
w

n 
sc

he
du

le
 o

f o
ne

 c
yc

le
 o

f S
B

R
 m

et
ho

d 
is

 sh
ow

n 
be

lo
w

.
:

In
flu

en
t (

45
 m

in
)

:
A

er
at

io
n 

(4
5 

m
in

)
:

Se
ttl

in
g 

(4
5 

m
in

)
:

Ef
flu

en
t (

45
 m

in
)

:
T

ot
al

 3
.0

 h
r/

cy
cl

e

T
re

at
m

en
t P

ro
ce

ss
 in

 S
B

R

Tr
ea

te
d 

w
at

er

St
ag

e-
1 

:
St

ag
e-

2 
:

St
ag

e-
3 

:
St

ag
e-

4 
:

In
flu

en
t

A
er

at
io

n
St

op
 th

e 
ae

ra
tio

n 
an

d 
D

is
ch

ar
ge

 th
e 

tre
at

ed
se

ttl
in

g
w

at
er

 a
nd

 d
ra

w
 th

e 
ac

cu
m

ul
at

ed
 sl

ud
ge

5 6 7 8

sl
ud

ge

Tr
ea

te
d 

w
at

er

Sl
ud

ge
 

( 4
5.

0 
m

in
/c

yc
le

)
( 4

5.
0 

m
in

/c
yc

le
)

( 4
5.

0 
m

in
/c

yc
le

)

In
flu

en
t

( 4
5.

0 
m

in
/c

yc
le

)

A
er

at
io

n
R

aw
 se

w
ag

e

1 2 3 4

3
4

5
6

23
24

1
2

19
20

21
22

15
16

17
18

11
12

13
14

7
8

9
10

C
yc

le
B

as
in

1s
t d

a y
2n

d 
da

y
1

2
3

4
5

6



M35 - 32 

2 STUDY OF THE TREATMENT CAPACITY

2-1 Wet Well with Pump Facilities
(1) Wet Well

Q2 Design sewage flow (Hourly Maximum) : 28,125 m3/day = 19.53 m3/min
RT Retention Time : > 5.0 min
RV Required Volume : Q2×RT = 97.7 m3

Size of Existing Well : 15.0 m dia. × 4.5 m dep.
V1 Volume of Existing Well : V1= 794.8 m3

Calculated Retention Time : V1/Q2 = 40.7 min

∴ OK

(2) Pump Facilities
Q2 Design sewage flow (Hourly Maximum) : 28,125 m3/day = 19.53 m3/min
PN Units number : 2 units (small capacity)

2 units (large capacity)
PC Discharging capacity : 1 : 1 : 2 : 2 (assumption)

Small pump 3.26 m3/min./unit
Large pump 6.51 m3/min./unit

H Pump head : 15.0 m
D1 Calculated pump diameter : D1= 146×(PC/1.5~3.0)0.5

(Small pump) = 152 ~ 215
= 200 mm

D2 Calculated pump diameter : D2= 146×(PC/1.5~3.0)0.5

(Large pump) = 215 ~ 304
= 250 mm

P1 Calculated motor power : P1= 0.163×PC×H×(1+0.15)/0.60
(Small pump) = 15.3 kw

P2 Calculated motor power : P1= 0.163×PC×H×(1+0.15)/0.60
(Large pump) = 30.5 kw

small - 200 mm
large - 250 mm
small -
large -
small 15.0 m 15.0 m
large 15.0 m 15.0 m
small 44.0 kw 15.3 kw
large 110.0 kw 30.5 kw
small 2 units 2 units
large 2 units 2 units

Units number

3.26 m3/min./unit
6.51 m3/min./unit

Comparison of the pump specifications between the existing and calculated facilities

Existing facilities Required figures by
calculationPump specification

Comparison of the retention time between the criteria and calculated figure

Diameter

Discharging capacity

Pump head

Motor power

Design criteria Calculated figure

> 5.0 min 40.7 min

 



M35 - 33 

2-2 Grit Chamber
Q2 Design sewage flow (Hourly Maximum) : 28,125 m3/day = 19.53 m3/min
SL Water surface load : 2,160 m3/m2/day
RA Required surface area : RA= Q2/SL = 13.0 m2
A Area of existing grit chamber : 4.80 m × 4.80 m

＝ 23.0 m2

∴ OK

AW Actual water surface load : AW= Q2/A = 1,221 m3/m2/day

2-3 SBR Tank (C-Tech Basin)
Q1 Design sewage flow (Daily Average) : 12,500 m3/day = 520.8 m3/hr

BODin Inlet BOD : 200 mg/l
MS MLSS concentration : 1,750 mg/l
BS BOD-SS load : 0.3 kgBOD/kgSS・day
CY Cycle : 8 cycle/day
m Sludge draw ratio : 4

AT Aeration time : AT= 24×BODin/(BS×m×MS)
= 2.3 hrs/cycle

H Basin depth : 4.0 m
ε Clearance depth : 0.5 m

V0 Settling velocity : 3.0 m/hr
ε H ST Settling time :

ST= (H×(1/m)+ε) / V0
= 0.5 hrs/cycle

e Aeration time ratio : e= CY×AT/24 = 0.76
RV Required volume : RV= Q1×BODin/(e×MS×BS)

= 6,250 m3
S Dimension of existing tank :

40.00 m × 22.00 m × 4.00 m × 2 basins
EV Volume of existing aeration tank : EV= 7,040 m3

∴ OK

2-4 Disinfection Tank
Q1 Design sewage flow (Daily Average) : 12,500 m3/day = 8.68 m3/min
RT Retention time : 15.0 min
RV Required volume : RV= Q1×RT = 130.2 m3
S Dimension of existing tank :

9.50 m × 2.60 m × 0.90 m × 9 pass
EV Volume of existing aeration tank : EV= 200 m3

7,040

Comparison of the SBR tank volume between the existing and calculated figures

H.W.L

Existing facilities Required area by calculation

23.0

Comparison of the surface area between the existing and required figures

m2 13.0 m2

L.W.L

m3 m3

Required volume by calculationExisting facilities

6,250

 



M35 - 34 

∴ OK

2-5 Sludge Storage Tank
Q1 Design sewage flow (Daily Average) : 12,500 m3/day

SSin Inlet SS : 200 mg/l
SSout Outlet SS : 50 mg/l
GS-1 Generated sludge : GS-1= Q1×(SS in - SS out)×10-6

= 1.88 t/day
W Sludge moisture ratio : W= 99.0 %

GS-2 Generated sludge in volume : GS-2= GS-1×100/(100-W)
= 187.5 m3/day

RT Retention time : 8.0 hrs (assumption)
RV Required volume : RV= GS-2×RT      = 62.5 m3/day
S Dimension of existing tank : 8.50 m  × 8.50 m  × 2.00 m

EV Volume of existing aeration tank : EV= 145 m3

∴ OK

2-6 Sludge Dewatering
- Type : Centrifugal type

GS-2 Generated sludge in volume : GS-2= 187.5 m3/day
N Unit number : N= 2 units
T Operating time : T= 8 hr/day
P1 Dewatering capacity : P1= GS-2/(N×T) = 11.7 m3/hr
S Dimension of existing facility : 20.0 m3/hr (1 working + 1 Stand-by)

∴ OK

2-7 Sludge Drying Bed
Q1 Design sewage flow (Daily Average) : 12,500 m3/day

SSin Inlet SS : 200 mg/l
SSout Outlet SS : 50 mg/l
GS-1 Generated sludge : GS-1= Q1×(SS in - SS out)×10-6

= 1.88 t/day
W Average sludge moisture ratio :

W=( 99.0 + 78.0 )/2 = 88.5 %
GS-2 Generated sludge in volume : GS-2= GS-1×100/(100-W)

= 16.3 m3/day
RT Retention  time : RT= 10.0 days
RV Required volum : RV= GS-2×RT = 163.0 m3
H Depth of sludge bed : H= 0.30 m

Comparison of sludge storage tank volume between the existing and calculated figures

m3 m3

Required volume by calculationExisting facilities
Comparison of disinfection tank volume between the existing and calculated figures

200 130

Required volume by calculation

m363m3145

Existing facilities

Comparison of sludge dewatering facility between the existing and calculated figures
Existing facilities Required volume by calculation

20.0 m3 11.7 m3

 



M35 - 35 

RA Required area : RA= RV/H = 543.5 m2
S Dimension of existing facility :

15.00 m  × 7.50 m  × 0.30 m  × 18 basin 
EA Area of existing drying bed : EA= 2,025 m2

∴ OK2,025

Existing facilities
Comparison of sludge drying bed areas between the existing and calculated figure

Required area by calculation

m2543m2



M35 - 36 

M35.8 Capacity Calculation of STP(Activated Sludge), Margao City 

1 BASIC　CONDITIONS
1-1 Basic　Items

(1) Name ： Margao Sewage Treatment Plant

(2) Land Area ： Approximately 31,500 m2

(3) Elevation ： 20.50 m

(4) Inlet Pipe Level ： 14.00 m

(5) Pipe Diameter ： Concrete Pipe 1,200 mm

(6) Land Use ： Exclusively for Sewage Treatment Plant

(7) Collection System ： Combined System   ・　　Separate System

(8) Treatment Method ：

Sewage Treatment ； Pre-treatment + Primary settling + Activated

Sludge Treatment ； Sludge Digestion + Sludge drying Bed

(9) Effluent Point ： Sal river

(10) Effluent Point Water Level         ： High Level = +         m,  Low Level = +         m

(11) Target　Year ： 2011 Year

1-2 Design　Population　and Area

Design Population ： 120,000 Persons 

Design Area ： 876.0 ha

1-3 Design Sewage Flow

m3/day m3/hr m3/min m3/sec
7,500 312.5 5.21 0.087

10,714 446.4 7.44 0.124 DA : DM = 0.7 : 1.0
16,875 703.1 11.72 0.195 DA : HM = 1.0 : 2.25

1-4 Design Sewage Quality
Influent Removal Rate Effluent
(mg/L) (%) (mg/L)

BOD 300 90 30
SS 300 83 50

Effluent Quality Regulation = 30 mg/l
Effluent Quality Regulation = 100 mg/l

Remarks

CAPACITY CALCULATION OF SEWAGE TREATMENT FACILITIES
＜Activated Sludge Method in Margao Municipality＞

Daily Average (DA)

sludge + Secondary settling

Item Remarks

Item

Hourly Maximum (HM)
Daily Maximum (DM)



M35 - 37 

1-5 Flow Chart (Activated Sludge Method)

Return Sludge

Carry out

Activated Sludge Tank

Course Screen

Sludge Digestion Tank

Inlet

Primary Settling Tank

Secondary Settling Tank

Medium Screen and Detritor
(Grit Removal)

Discharging to River

Lifting Pump Equipment

Sludge Drying Bed



M35 - 38 

1-6 Design Criteria for Activated Sludge Method

Unit
1-6-1 Grit Chamber

(1) Water surface load m3/m2/day
(2) Average velocity m/sec

1-6-2 Wet Well with Pump Facilities

(1) Pump inlet flow velocity m/sec
(2) Retention time in Wet Well min

1-6-3 Primary Settling Tank

(1) Water surface load m3/m2/day
(2) Water depth m

1-6-4 Activated Sludge Tank

(1) Type of activated sludge -
(2) MLSS concentration mg/L
(3) BOD-SS Load kgBOD/kgSS・day
(4) Retention time hr
(5) Water depth m

1-6-5 Secondary Settling Tank

(1) Water surface load m3/m2/day
(2) Water depth m

1-6-6 Sludge Conditions

(1) Raw sludge moisture ratio %
(2) Digested sludge moisture %

1-6-7

(1) Type of digestion -
(2) Retention time day

1-6-7 Sludge Drying Bed

(1) Retention Time day
(2) Depth of Sludge Bed m
(3) Required Area m2/capita

*1: Design Criteria in Japanese standard and "Wastewater Engineering" by Metcalf & Eddy
*2: Design Criteria in India named "Manual on Sewerage and Sewage Treatment"

4.0

3.5 - 4.5

3.0

2.5
20.0 - 30.0 15.0 - 35.0

31.0

Complete mixed
4,000

0.3 - 0.4 0.45

2.5
35.0 - 50.0

-

Adoption

2.25

2,160
0.3

0.20 - 0.30
10 - 15

-

Items Figure  *1

1,800
0.3

2.5 - 4.0

99.0

> 5.0- 5.0

4.0 - 6.0

0.10 - 0.25

< 2 weeks
max 0.30

0.10 - 0.25

10.0
0.30

- High rate

99.0 -

3.0 - 4.5

10 - 2020

Sludge Digestion Tank

6.0 - 8.0

1,500 - 3,000

-

4.0 - 6.0

-
1,500 - 2,000

0.2 - 0.4

Figure  *2

1.5 - 3.0

2,160

2.5 - 3.5
35.0 - 70.0

0.15 - 0.30

10

24.0

96.0 - 97.5

-

97.0-

2.5 - 4.0

 



M35 - 39 

1-7 Summary of the Existing STP in Margao

1 General Condition
Name of STP Margao Sewage Treatment Plant
Location Sirvodem, Navelim - Margao
Commissioning Year 2000, May, 03
Capacity 15,000m3/day (designed), 7,500m3/day (existing)

2 Technical Details
2.1 Intake Facility

Inlet Pipe Diameter 1,200mm (RC Pipe)
Size of Chamber 4.00m × 3.50m × 4.00m

2.2 Raw Sewage Pump Facility
Pump Sum 12.30m diameter, 15.0m height
Pump Type Non clog pumps horizontal model Centrifugal
Pump Dimension 200m3/hour (3.33m3/min) × 12m × 25HP ×2units
(7 years old) 400m3/hour (6.67m3/min) × 12m × 50HP ×2units

2.3 Screening and Grit Chamber
Screen Type Mechanical type
Size of Screen 20mm screen opening
Size of Grit Chamber 8.00m × 0.35m × 1.25m

2.4 Primary Clarifier
Size 18.00m diameter × 3.00m depth

2.5 Activated Sludge Tank
Method of Aeration Surface Aerators
Size 33.00m × 12.00m × 3.00m

2.6 Secondary Clarifier
Size 21.00m diameter × 3.00m depth

2.7 Sludge Digester
Size 18.00m diameter × 10.65m depth

2.8 Sludge Drying Beds
Size 12.80m × 12.40m × 14basins

2.9 Treated Water Disposal Discharging to sea through masonry drain
Source: Sector Status Study Water & Sanitation Goa, Draft Final Report (Appendix), August 2004, P.111

DimensionItem

 



M35 - 40 

2 STUDY OF THE TREATMENT CAPACITY

2-1 Wet Well with Pump Facilities
(1) Wet Well

Q2 Design sewage flow (Hourly Maximum) : 16,875 m3/day = 11.72 m3/min
RT Retention Time : 5.0 min
RV Required Volume : Q2×RT = 58.6 m3

Size of Existing Well : 12.3 m dia. × 15.0 m dep.
V1 Volume of Existing Well : V1= m3

Calculated Retention Time : V1/Q2 = 152.0 min

∴ OK

(2) Pump Facilities
Q2 Design sewage flow (Hourly Maximum) : 16,875 m3/day = 11.72 m3/min
PN Units number : 2 units (small capacity)

2 units (large capacity, including 1 stand-by unit)
PC Discharging capacity : 1 : 1 : 2 (assumption)

Small pump 2.95 m3/min./unit
Large pump 5.90 m3/min./unit

H Pump head : 12.0 m
D1 : D1= 146×(PC/1.5~3.0)0.5

(Small pump) = 145 ~ 205
= 150 mm

D1 : D1= 146×(PC/1.5~3.0)0.5

(Large pump) = 205 ~ 290
= 250 mm

P1 Calculated motor power : P1= 0.222×PC×H×(1+0.15)/0.60
(Small pump) = 15.1 HP

P2 Calculated motor power : P1= 0.222×PC×H×(1+0.15)/0.60
(Large pump) = 30.1 HP

small - 150 mm
large - 250 mm
small
large
small 12.0 m 12.0 m
large 12.0 m 12.0 m
small 25.0 HP 15.1 HP
large 50.0 HP 30.1 HP
small 2 units 2 units
large 2 units 2 (1) units

Required figures by
calculationPump specification

Comparison of the retention time between the criteria and calculated figure
Design criteria Calculated figure

> 5.0 min 152.0 min

3.33 m3/min./unit
6.67 m3/min./unit

2.95 m3/min./unit
5.90 m3/min./unitDischarging capacity

1,781

Calculated pump diameter

Calculated pump diameter

Units number

Diameter

Pump head

Motor power

Comparison of the pump specifications between the existing and calculated facilities

Existing facilities

 



M35 - 41 

2-2 Grit Chamber
Q2 Design sewage flow (Hourly Maximum) : 16,875 m3/day = 11.72 m3/min
SL Water surface load : 2,160 m3/m2/day
RA Required surface area : RA= Q2/SL = 7.8 m2
A Area of existing grit chamber : 8.00 m × 1.25 m

＝ 10.0 m2

∴ OK

AW Actual water surface load : AW= Q2/A = 1,688 m3/m2/day
[...]
Total population in service area:  Described 
120,000 persons in year 2011 (target year of current plan) 
Sewerage Zone wise population:  Described  

North Zone:  34,956
Central Zone:  34,311
South Zone:  50,733
Total: 120,000

Contributory population of each sewer:  Not described 

(2) 

Calculated not based on water demand 
Calculated based on population and per capita per day wastewater 
generation (180 lpcd). 
Total wastewater quantity:  Described (21.6 MLD in 2011) 
Sewerage Zone wise quantity:  Described  
Location of hotels:  Not described 

(2) (3) Wastewater 
   Quantity 
 
 
 

Flow of each sewer:  Described 
Total wastewater Quantity:  28.6 MLD 
This doesn’t match the value estimated based on population and per 
capita wastewater generation 21.6 MLD.  The reason of the 
difference is not clear.  But this calculation sheet is useful to 
estimate flow of each sewer.   

(1) 

(4) Sewer 
   Alignment 

Described on the map clearly 
 

(3) 

(5) Diameter and 
   Slope of Sewers 

Described in flow calculation sheet clearly 
 

(1) 

(6) Length of Sewers Described in flow calculation sheet clearly 
 

(1) 

(7) Ground Elevation Described on the map for some nodes in South sector of Central 
Zone 

(3) 

(8) Invert Elevation 
 of Sewer 

Described on the map for some nodes in South sector of Central 
Zone 

(3) 



M35- 55 

Item Description / Controversial Point Source

(9) Flow Velocity Calculated using Manning’s formula with 0.015 as roughness 
coefficient 

(1) 

(10) Flow Capacity Based on flow velocity and cross section area of sewer at a design 
depth depending on diameter of the sewer as given below 

Diameter Design depth
150mm-400mm 0.50 
450mm-900mm 0.67 

1000mm-1200mm 0.75 
   

(1) 

Source: (1) Report titled “Under Ground Drainage Scheme to Margao Town” 
(2) General Sewer Network Plan 
(3) Sewerage Zone Maps 

 

 

(2) Countermeasure for Flow Calculation Sheet and Evaluation on Flow Capacity 

Item Description / Countermeasure 

(1) Service Area Zone wise service area:  Adopt figures in the Report 
Sewer wise catchment area:  Not measured 
Not used for calculating sewer wise wastewater quantity 

(2) Service area 
   Population 

Sewer wise population:   
Calculated based on design flow of each sewer described in the flow 
calculation sheet for year 2011.  Assuming that population distribution 
pattern in year 2001 is same as year 2011. 

(3) Wastewater 
   Quantity, 
   Design flow 

Sewer wise wastewater quantity: 
Calculated based on sewer wise population and per capita wastewater 
generation. 
Adopt peak factor of 2.25 depending on present population. 

(4) Sewer 
   Alignment 

Adopt sewer alignment described in sewerage zone map. 
 

(5) Diameter and 
   Slope of Sewers 

Adopt figures described in the flow calculation sheet. 
 

(6) Length of Sewers Adopt figures described in the flow calculation sheet. 
 

(7) Ground Elevation Adopt ground elevation described in sewerage zone map when available. 
 

(8) Invert Elevation 
 of Sewer 

Adopt invert elevation of sewer described on sewerage zone map when 
available. 

(9) Flow Velocity Calculate using Manning’s formula with 0.015 as roughness coefficient 
 

(10) Flow Capacity Based on flow velocity and cross section area of sewer 
 

(11) Evaluation of 
    Flow Capacity 

For present condition:  
When full flow capacity exceeds design flow, flow capacity is evaluated as 
adequate.  Leave margin capacity out of consideration. 

 
 



M35- 56 

M35.12  General Description of Main and Sub Main Sewers,  Margao City 

Table M35.12.1 General Description of Main and Sub Mains, Margao City 
(A) North Main 

Node Diameter Length 
From To (mm) (m) 

Type Sub main connected to main 

1 2 300 430  
2 3 350 750  
3 4 400 630  
4 5 450 920  
5 13 500 510  

13 24 700 720 Central north Sub Main 
24 25 800 430 Central south Sub Main 
25 26 800 570  
26 27 900 1,260  
27 28 1,000 300  
28 STP 1,200 60 

Gravity Sewer 

(Proposed South Main) 
Sub total 6,580   

(B) Central North Sub Main 

Node Diameter Length 
From To (mm) (m) 

Type Sub main connected to main 

6 7 350 214 
7 8 400 450 
8 9 500 360 
9 10 500 409 

10 11 600 180 
11 12 600 360 
12 13 700 160 

Gravity Sewer North part of Central Zone 

Sub total 2,133   
(C) Central South Sub Main 

Node Diameter Length 
From To (mm) (m) 

Type Sub main connected to main 

14 15 450 369 
15 16 450 190 
16 17 500 180 
17 18 500 73 
18 19 500 311 
19 20 500 123 
20 21 500 220 
21 22 600 232 
22 23 600 235 
23 24 600 361 

Gravity Sewer South part of Central Zone 

Sub total 2,294   
Total 11,007   

Source: Under Ground Scheme to Margao Town 



 

M35.13  Sewerage Zone and Diameter wise Sewer Length,Margao City 

Table M35.13.1 Sewerage Zone and Diameter wise Sewer length, Margao City 
(meters) 

Branch Sewers Main and Sub Main Sewers 

  
150mm 200mm 250mm 300mm 350mm

Sub 

Total
300mm 350mm 400mm 450mm 500mm 600mm 700mm 800mm 900mm 1000mm 1200mm

Sub 

Total

Total 

North Zone 

(Sector I) 
4,086 2,468 0 0 0 6,554 430 750 630 920 510 0 0 0 0 0 0 3,240 9,794 

Central  

(North) 
2,681 3,592 1,425 90 235 8,023 0 214 450 0 769 540 880 0 0 0 0 2,853 10,876 

Central 

 (South) 
3,898 4,953 2,343 746 180 12,120 0 0 0 559 907 828 0 430 0 0 0 2,724 14,844 

North Zone 

(Sector II) 
3,098 1,920 822 496 520 6,856 0 0 0 0 0 0 0 570 1,260 300 60 2,190 9,046 

Total 13,763 12,933 4,590 1,332 935 33,553 430 964 1,080 1,479 2,186 1,368 880 1,000 1,260 300 60 11,007 44,560 

Note: Lengths were measured on sewerage zone map 
Note: (1) North Zone (Sector I):Catchment area of North Main (From starting point to junction with Central North Sub Main)     

(2) Central Zone (North): Catchment area of Central North Sub Main 
(3) Central Zone (South): Catchment area of Central North Sub Main 
(4) North Zone (Sector II): Catchment area of North Main (Junction point with Central South Sub Main to sewage treatment plant) 

  



M35- 58 

Appendix M35.14   List of Existing STP Facilities, Margao City 

Table M35.14.1 List of Existing Sewage Treatment Plant in Margao 
Item Dimension 

1 General Condition  

 Name of STP Margao Sewage Treatment Plant 

 Location Sirvodem, Navelim - Margao 

 Commissioning year May. 03. 2000 

 Treatment capacity 7,500 m3/day 

2 Technical Details  

 2.1 Intake Facility  

  Inlet pipe diameter 1,200 mm (RC Pipe) 

  Size of chamber 4.00 m × 3.50 m × 4.00 m 

 2.2 Raw Sewage Pump Facility  

  Pump sum 12.30 m diameter × 15.0 m 

  Pump type Non clog pumps horizontal model centrifugal 

  Pump power and head 200 m3/hr × 12.0 m × 25 HP × 2 units 

   400 m3/hr × 12.0 m × 50 HP × 2 units 

 2.3 Screening and Grit Chamber  

  Screen type Mechanical screen type 

  Size of screen 20 mm screen opening 

  Size of grit chamber 8.00 m × 0.35 m × 1.25 m 

 2.4 Primary Clarifier  

  Size 18.00 m diameter × 3.00 m depth 

 2.5 Activated Sludge Tank  

  Method of Aeration Surface aerator 

  Size 33.00 m × 12.00 m × 3.00 m depth 

 2.6 Secondary Clarifier  

  Size 21.00 m diameter × 3.00 m depth 

 2.7 Sludge Digester  

  Size 18.00 m diameter × 10.65 m depth 

 2.8 Sludge drying bed  

  Size 12.80 m × 12.40 m × 14 basins 

Source: Sector Status Study Water and Sanitation Goa, Draft Final Report (Appendix) 



M35- 59 

M35.15  Capacity Calculation of STP(Activated Sludge), Margao City 
 

1 BASIC　CONDITIONS
1-1 Basic　Items

(1) Name ： Margao Sewage Treatment Plant

(2) Land Area ： Approximately 31,500 m2

(3) Elevation ： 20.50 m

(4) Inlet Pipe Level ： 14.00 m

(5) Pipe Diameter ： Concrete Pipe 1,200 mm

(6) Land Use ： Exclusively for Sewage Treatment Plant

(7) Collection System ： Combined System   ・　　Separate System

(8) Treatment Method ：

Sewage Treatment ； Pre-treatment + Primary settling + Activated

Sludge Treatment ； Sludge Digestion + Sludge drying Bed

(9) Effluent Point ： Sal river

(10) Effluent Point Water Level         ： High Level = +         m,  Low Level = +         m

(11) Target　Year ： 2011 Year

1-2 Design　Population　and Area

Design Population ： 120,000 Persons 

Design Area ： 876.0 ha

1-3 Design Sewage Flow

m3/day m3/hr m3/min m3/sec
7,500 312.5 5.21 0.087

10,714 446.4 7.44 0.124 DA : DM = 0.7 : 1.0
16,875 703.1 11.72 0.195 DA : HM = 1.0 : 2.25

1-4 Design Sewage Quality
Influent Removal Rate Effluent
(mg/L) (%) (mg/L)

BOD 300 90 30
SS 300 83 50

Effluent Quality Regulation = 30 mg/l
Effluent Quality Regulation = 100 mg/l

Remarks

CAPACITY CALCULATION OF SEWAGE TREATMENT FACILITIES
＜Activated Sludge Method in Margao Municipality＞

Daily Average (DA)

sludge + Secondary settling

Item Remarks

Item

Hourly Maximum (HM)
Daily Maximum (DM)



M35- 60 

1-5 Flow Chart (Activated Sludge Method)

Return Sludge

Carry out

Activated Sludge Tank

Course Screen

Sludge Digestion Tank

Inlet

Primary Settling Tank

Secondary Settling Tank

Medium Screen and Detritor
(Grit Removal)

Discharging to River

Lifting Pump Equipment

Sludge Drying Bed

 



M35- 61 

1-6 Design Criteria for Activated Sludge Method

Unit
1-6-1 Grit Chamber

(1) Water surface load m3/m2/day
(2) Average velocity m/sec

1-6-2 Wet Well with Pump Facilities

(1) Pump inlet flow velocity m/sec
(2) Retention time in Wet Well min

1-6-3 Primary Settling Tank

(1) Water surface load m3/m2/day
(2) Water depth m

1-6-4 Activated Sludge Tank

(1) Type of activated sludge -
(2) MLSS concentration mg/L
(3) BOD-SS Load kgBOD/kgSS・day
(4) Retention time hr
(5) Water depth m

1-6-5 Secondary Settling Tank

(1) Water surface load m3/m2/day
(2) Water depth m

1-6-6 Sludge Conditions

(1) Raw sludge moisture ratio %
(2) Digested sludge moisture %

1-6-7

(1) Type of digestion -
(2) Retention time day

1-6-7 Sludge Drying Bed

(1) Retention Time day
(2) Depth of Sludge Bed m
(3) Required Area m2/capita

*1: Design Criteria in Japanese standard and "Wastewater Engineering" by Metcalf & Eddy
*2: Design Criteria in India named "Manual on Sewerage and Sewage Treatment"

4.0

3.5 - 4.5

3.0

2.5
20.0 - 30.0 15.0 - 35.0

31.0

Complete mixed
4,000

0.3 - 0.4 0.45

2.5
35.0 - 50.0

-

Adoption

2.25

2,160
0.3

0.20 - 0.30
10 - 15

-

Items Figure  *1

1,800
0.3

2.5 - 4.0

99.0

> 5.0- 5.0

4.0 - 6.0

0.10 - 0.25

< 2 weeks
max 0.30

0.10 - 0.25

10.0
0.30

- High rate

99.0 -

3.0 - 4.5

10 - 2020

Sludge Digestion Tank

6.0 - 8.0

1,500 - 3,000

-

4.0 - 6.0

-
1,500 - 2,000

0.2 - 0.4

Figure  *2

1.5 - 3.0

2,160

2.5 - 3.5
35.0 - 70.0

0.15 - 0.30

10

24.0

96.0 - 97.5

-

97.0-

2.5 - 4.0

 



M35- 62 

1-7 Summary of the Existing STP in Margao

1 General Condition
Name of STP Margao Sewage Treatment Plant
Location Sirvodem, Navelim - Margao
Commissioning Year 2000, May, 03
Capacity 15,000m3/day (designed), 7,500m3/day (existing)

2 Technical Details
2.1 Intake Facility

Inlet Pipe Diameter 1,200mm (RC Pipe)
Size of Chamber 4.00m × 3.50m × 4.00m

2.2 Raw Sewage Pump Facility
Pump Sum 12.30m diameter, 15.0m height
Pump Type Non clog pumps horizontal model Centrifugal
Pump Dimension 200m3/hour (3.33m3/min) × 12m × 25HP ×2units
(7 years old) 400m3/hour (6.67m3/min) × 12m × 50HP ×2units

2.3 Screening and Grit Chamber
Screen Type Mechanical type
Size of Screen 20mm screen opening
Size of Grit Chamber 8.00m × 0.35m × 1.25m

2.4 Primary Clarifier
Size 18.00m diameter × 3.00m depth

2.5 Activated Sludge Tank
Method of Aeration Surface Aerators
Size 33.00m × 12.00m × 3.00m

2.6 Secondary Clarifier
Size 21.00m diameter × 3.00m depth

2.7 Sludge Digester
Size 18.00m diameter × 10.65m depth

2.8 Sludge Drying Beds
Size 12.80m × 12.40m × 14basins

2.9 Treated Water Disposal Discharging to sea through masonry drain
Source: Sector Status Study Water & Sanitation Goa, Draft Final Report (Appendix), August 2004, P.111

DimensionItem

 



M35- 63 

2 STUDY OF THE TREATMENT CAPACITY

2-1 Wet Well with Pump Facilities
(1) Wet Well

Q2 Design sewage flow (Hourly Maximum) : 16,875 m3/day = 11.72 m3/min
RT Retention Time : 5.0 min
RV Required Volume : Q2×RT = 58.6 m3

Size of Existing Well : 12.3 m dia. × 15.0 m dep.
V1 Volume of Existing Well : V1= m3

Calculated Retention Time : V1/Q2 = 152.0 min

∴ OK

(2) Pump Facilities
Q2 Design sewage flow (Hourly Maximum) : 16,875 m3/day = 11.72 m3/min
PN Units number : 2 units (small capacity)

2 units (large capacity, including 1 stand-by unit)
PC Discharging capacity : 1 : 1 : 2 (assumption)

Small pump 2.95 m3/min./unit
Large pump 5.90 m3/min./unit

H Pump head : 12.0 m
D1 : D1= 146×(PC/1.5~3.0)0.5

(Small pump) = 145 ~ 205
= 150 mm

D1 : D1= 146×(PC/1.5~3.0)0.5

(Large pump) = 205 ~ 290
= 250 mm

P1 Calculated motor power : P1= 0.222×PC×H×(1+0.15)/0.60
(Small pump) = 15.1 HP

P2 Calculated motor power : P1= 0.222×PC×H×(1+0.15)/0.60
(Large pump) = 30.1 HP

small - 150 mm
large - 250 mm
small
large
small 12.0 m 12.0 m
large 12.0 m 12.0 m
small 25.0 HP 15.1 HP
large 50.0 HP 30.1 HP
small 2 units 2 units
large 2 units 2 (1) units

Required figures by
calculationPump specification

Comparison of the retention time between the criteria and calculated figure
Design criteria Calculated figure

> 5.0 min 152.0 min

3.33 m3/min./unit
6.67 m3/min./unit

2.95 m3/min./unit
5.90 m3/min./unitDischarging capacity

1,781

Calculated pump diameter

Calculated pump diameter

Units number

Diameter

Pump head

Motor power

Comparison of the pump specifications between the existing and calculated facilities

Existing facilities

 



M35- 64 

2-2 Grit Chamber
Q2 Design sewage flow (Hourly Maximum) : 16,875 m3/day = 11.72 m3/min
SL Water surface load : 2,160 m3/m2/day
RA Required surface area : RA= Q2/SL = 7.8 m2
A Area of existing grit chamber : 8.00 m × 1.25 m

＝ 10.0 m2

∴ OK

AW Actual water surface load : AW= Q2/A = 1,688 m3/m2/day

2-3 Primary Settling Tank
Q1 Design sewage flow (Daily Average) : 7,500 m3/day = 312.5 m3/hr

WSL Water surface load : WSL= 31 m3/m2/day
RA Required surface area : RA= Q1/WSL = 241.9 m2
A Surface area of existing primary settling tank : 18.0 m dia.

= 254.3 m2

∴ OK

2-4 Activated Sludge Tank
Q1 Design sewage flow (Daily Average) : 7,500 m3/day = 312.5 m3/hr
MS MLSS concentration : 4,000 mg/l
RT1 Retention time : RT1= 4.0 hr
RV1 Required volume : RV1= Q1×RT1 = 1,250 m3

V Volume of existing tank : 33.0 m × 12.0 m × 3 m
= 1188 m3

RT2 : RT2= V/Q1
= 3.8 hr

BS BOD-SS load : 0.45 kgBOD/kgSS・day
BOD2 BOD quality at inlet to aeration tank : 300.0 × 0.5 (assumption)

= 150.0 mg/l
RV2 Required volume : RV2= Q1×BOD2/(BS×MS)

= 625 m3

2-5 Secondary Settling Tank
Q1 Design sewage flow (Daily Average) : 7,500 m3/day = 312.5 m3/hr

WSL Water surface load : WSL= 24 m3/m2/day
RA Required surface area : RA= Q1/WSL = 312.5 m2

Comparison of the surface area between the existing and required figures
Required area by calculationExisting facilities

m2242m2254

Existing facilities Required area by calculation

10.0 m2 7.8 m2

Calculated volume based on
BOD-SS loadVolume of existing tank

Comparison of required volume between the existing and calculated facilities

Comparison of the surface area between the existing and required figures

Calculated volume based on
retention time

m31188 m3 1,250 m3 625

Retention time calculated based on the existing tank

 



M35- 65 

A Surface area of existing primary settling tank : 21.0 m dia.
= 346.2 m2

∴ OK

2-6 Sludge Digestion Tank
- : High rate digestion

Q1 Design sewage flow (Daily Average) : 7,500 m3/day
SSin Inlet SS : 300 mg/l
SSout Outlet SS : 50 mg/l
GS-1 Generated sludge : GS-1= Q1×(SS in - SS out)×10-6

= 1.88 t/day
W Sludge moisture ratio : W= 99.0 %

GS-2 Generated sludge in volume : GS-2= GS-1×100/(100-W)
= 187.5 m3/day

RT Retention time : 10 days
RV Required volume : RV= GS-2×RT = 1,875 m3
V Volume of existing tank : 18.0 m dia. × 10.65 m depth

V= 2,709 m3

∴ OK

2-7 Sludge Drying Bed
Q1 Design sewage flow (Daily Average) : 7,500 m3/day

SSin Inlet SS : 300 mg/l
SSout Outlet SS : 50 mg/l
GS-1 Generated sludge : GS-1= Q1×(SS in - SS out)×10-6

= 1.88 t/day
W Digested sludge moisture ratio : W= 97.0 %

GS-2 Generated sludge in volume : GS-2= GS-1×100/(100-W)
= 62.5 m3/day

RT Retention  time : RT= 10.0 days
RV Required volum : RV= GS-2×RT = 625.0 m3
H Depth of sludge bed : H= 0.30 m

RA Required area : RA= RV/H = 2,083 m2
A Area of existing drying bed : 12.80 × 12.40 × 14 basins

A= 2,222 m2

∴ OK

Comparison of drying bed area between the existing and required figures
Required area by calculationExisting facilities

Existing facilities

313346

1,8752,709

m2 m22,222 2,083

Comparison of the surface area between the existing and required figures

m3 m3

Comparison of the tank volume between the existing and required figures
Required volume by calculationExisting facilities

Type of sludge digestion

m2 m2

Required area by calculation

 



M35- 66 

Appendix M35.16   Data Sheets and Photos for Investigation on On-site Treatment Facilities 
 

 

 

 

 

 

 

 

 

(1) Septic Tank and Soak Pit for Domestic, Margao City 
(2) Wastewater Treatment Facility for Taj Exotica Hotel 
(3) Wastewater Treatment Facility for Factory of Zuari Industry Ltd. 
(4) Wastewater Treatment Facility for Birla Institute of Technology (College) 



M35- 67 

Data Sheets for Investigation on On-site Treatment Facilities (1/4) 
 

Date of Investigation: August 18, 2005 

 

1. Type of Facility:   Treatment Facility for Domestic 

2. Location of Facility:  Aquem area, near Vishand theatre, Margao City  

    (In South Sewerage Zone of the City: Not sewered yet)  

3. Type of Water Supply:  Public water supply 

4. Quantity of Water Consumption: - 

 

5. Type of wastewater:   Domestic and commercial wastewater 

6. Type of Wastewater Treatment Method: Septic tank and soak pit 

7. Size of Facility:    For over 50 persons 

8. Actual Wastewater Flow:   No data 

9. Discharging Point of Treated Effluent: Discharging to a side ditch of road for storm water 

10.Wastewater Quality:   No data 

11. Treatment and Disposal Method of Sludge: Remove from the tank and carry to Margao STP 

by contractors, as occasion arises 

 

12. Others: 

  - Overflow effluent from soak pit is discharging into side ditch of road for storm water 

  - The effluent seems to be diluted with storm water and looks clean 

- No smell detected at the discharging point 

  - Septic tank is built of laterite bricks and waterproofed with mortar 

 

 



M35- 68 

 

 

 

Apartment Complex with shops, 

using target septic tank and soak 

pit 

Top of Septic tank and soak pit, 

covered by concrete slab and 

pavement 

Discharging point of overflow 

effluent from soak pit into a side 

ditch of road 

Overflow Effluent 



M35- 69 

Data Sheets for Investigation on On-site Treatment Facilities (2/4) 
 

Date of Investigation: June 8, 2005 

 

1. Name of Hotel:   Taj Exotica Hotel 

2. Location of Hotel:  Benaulim, Varka Beach 

3. Number of Rooms.  140 rooms 

4. Type of Water Supply:  Public water supply 

5. Quantity of Water Consumption: - m3/day 

6. Type of Wastewater: Wastewater, kitchen wastewater  

7. Type of Wastewater Treatment Method: Activated sludge method + chemical clarification 

+ Sand filtration + Activation carbon absorption 

8. Design Wastewater Flow:   220 m3/day  

9. Actual Wastewater Flow:   85-180 m3/day 

10. Discharging Point of Treated Effluent: Not discharging to public water body usually 

Effluent is used in hotel premise for gardening 

Discharging pipe to sea for emergency available 

11.Wastewater Quality:   No data 

12. Treatment and Disposal Method of Sludge: - 

 

   



M35- 70 

 

 

Treatment facility. 

Secondary clarifier and tertiary 

clarifier 

Treatment facility. 

Activated carbon adsorber 

Treatment facility. 

Aeration Tank 



M35- 71 

Data Sheets for Investigation on On-site Treatment Facilities (3/4) 
 

Date of Investigation: July 28, 2005 

 

1. Name of Factory:  Zuari Industry Ltd. 

2. Location of Factory:  Zuari Industry complex, Vasco-Da-Gama City 

    (Out of sewerage service area) 

3. Type of Product:   Chemical fertilizer 

4. Number of Employees:  800 persons approximately 

5. Type of Water Supply:  Public water supply 

6. Quantity of Water Consumption: 10,500 m3/day (for production process) 

 

(a) Wastewater Treatment Plant for Process Water 

7. Type of wastewater:   Process wastewater 

8. Type of Wastewater Treatment Method: Primary, secondary and tertiary treatment 

9. Design Wastewater Flow:  No data 

10. Actual Wastewater Flow:  No data 

11. Discharging Point of Treated Effluent: Not discharging to public water body 

Effluent is reused in production process 

12.Wastewater Quality:   No data 

13. Treatment and Disposal Method of Sludge:  

 

(b) Domestic Wastewater of Employees 

14. Type of wastewater:   Domestic wastewater of employees 

15. Type of Wastewater Treatment Method: Activated sludge method + Sand filter 

16. Design Wastewater Flow:  480 m3/day (20 m3/hr) 

17. Actual Wastewater Flow:  No data 

18. Discharging Point of Treated Effluent: Not discharging to public water body  

Effluent is used in factory campus 

19.Wastewater Quality:   No data 

20. Treatment and Disposal Method of Sludge: Sludge dried and used as filler material in NPK 

(Nitrogen Phosphorus Kalium) and diammonium 

phosphate plant 

 

21. Others: 

  - The plant was working. Aerator is on. 



M35- 72 

- One aeration tank and one secondary sedimentation tank (concrete) 

  - Two sand filter tanks (steel) 

  - Surface of secondary sedimentation tank is covered with thick scums and some plants 

  - An engineer of the treatment plant said that the scums are removed once a month 

 



M35- 73 

 

 

 

 

Treatment facility for domestic 

wastewater of employees. 

Aeration tank and secondary 

sedimentation tank

Secondary sedimentation tank 

covered with thick scums and 

some plants 

 
Sand filtration tank for treated 

water of secondary treatment 

facility 



M35- 74 

Data Sheets for Investigation on On-site Treatment Facilities (4/4) 
 

Date of Investigation: July 28, 2005 

 

1. Name of Factory:  Birla Institute of Technology (College) 

2. Location of Factory:  Vasco-Da-Gama City (Out of sewerage service area) 

3. Type of Product:   - 

4. Number of Employees:  4,000 persons approximately (teachers, students, staffs) in 

future, 2,000 persons at present 

5. Type of Water Supply:  Public water supply 

6. Quantity of Water Consumption: 600 m3/day 

 

7. Type of wastewater: Domestic wastewater of teachers, students and  

staffs 

8. Type of Wastewater Treatment Method: FAB (Fluidized Aerated Bioreactor) system +  

Sand filter 

9. Design Wastewater Flow:   600 m3/day  

10. Actual Wastewater Flow:   No data 

11. Discharging Point of Treated Effluent: Not discharging to public water body  

Effluent is used in college campus for gardening 

12.Wastewater Quality:   No data 

13. Treatment and Disposal Method of Sludge: Sludge dewatered by centrifugal dewatering and  

disposed outside 

 

14. Others: 

  - The plant was not working. College is in summer vacation. 

- One inlet well, one FAB reactor and one effluent storage tank (concrete) 

  - Two sand filter tanks (steel) 

   



M35- 75 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Treatment facilities 

Aeration tank and secondary 

clarifier 

Treatment facilities 

Sand filtration tank 

Sludge treatment facilities 

Centrifugal dewatering 



 

 

 

 

Appendix M36 

 

Water Quality Analysis for Sanitation 
 



 

Contents for Appendix M36 
 

 M36.1 General ···························································································M36-1 

 M36.2 Evaluation of Water Quality for Sewerage ····································M36-1 

 M36.3 Results of Water Quality Analysis for Sanitation ···························M36-2 
 

 



M36 - 1 

Appendix M36.1 General 
 
Water quality analysis of sewerage was undertaken to assess the treatment process efficiency at 
the existing Panaji and Margao Sewage Treatment Plants and to determine the need for new 